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Statement

Rl EA SIS % AT (SIS & H &) KL,
The test report is invalid if it is not affixed the official seal of the laboratory to it.
SRR S AR I N A IR E AT (SRIRAENE T TR
Copies of the test report without the official seal of the laboratory are invalid.
Sl s gl B AR
The test report is invalid without the signatures of compiler, checker and approver.
AR 5 VR B
The test report is invalid if it is blotted out.
REANG S AT AL, AT S B IAR 2
It is forbidden to copy the test report partially without the written approv al of the
laboratory.
IEFFRITRINEG R, DO FTiERE A 2.
The conclusion of the consi gnat:on test is only valid for the provided sample.
AR S LA SO, SESCSCAR (AT AU, R AE PRI,
BAep SO T
The test report has been drafted in Chinese and translated into English (if exist) for
convenience only. In the event of discrepancy, the Chinese version shall prevail.
BRI U], RIS N AR AR R M

Unless noted otherwise, the test type is consignation test.

e RIS AR ES 345 %7 Address: No.345 East Yunling Road, Shanghai
M EL 4 T (Post Code): 200062
HLig(Tel): (021) 31765555 f& B (Fax): (021) 31015117

ik (web site): www.ghs.cn

&M (E-mail): center@ghs.cn
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5 ] A5 HLEIAT FHE S INRIS650 3.7V 2. 2Ah 8. 14Wh
Mo AR Chinese
INRIS6A0 3.7V 2.2Ah 8. 14Wh

Name of Sample

_%5( Rechargeable Li=ion Cell
English

H s

1121120973

AR 7%
Test method

Sample No.
Fjeb i AR TN A AN
Consignor Jiangxi Dongteng Lithium Co., Ltd.
A EB L P oY A b A PR 22 1]
Manufacturer Jiangxi Dongteng Lithium Co., Ltd.
A1 GOk R

ST/SG/AC. 10/11/Rev. 7 38.3 UN Manual of Tests and Criteria ST/SG/AC. 10/11/Rev.
Section 38.3

7

FIR A A

e ® ks Hibp it T E

ST/SG/AC. 10/11/Rev. 7 38.3 UN Manual of Tests and Criteria ST/SG/AC, 10/11/Rev.
Section 38.3

7

i B

Accepted Date

Criterion
g A o i
A#W L bR COMMUIE 3 LG RA TR & AR R
ppearance Pink Cvlinder plastiecs ilm shell
HrmiAzie B 2022-01-05 ~ 2022-02-11

2021-12-29 Test Dat
est Date

AR B

Test ltems

TR A AR E) s el AR B aR RO
AMtitude simulation, Thermal test, Vibration, Shock, External short
cireuit, Impact, Forced discharge

RS

Conclusion

2R, FREMFEDA GRS RRME T ST/SG/AC. 10/11/Rev. 7 38, 3bsifE 22k
The sample has passed the test items of UN Manual of Tests and Criteria
ST/SG/AC. 10/11/Rev. 7 Section 38.3

Ao HIH (Date) :

HiE

Comment

nf f8 HL it S Rechargeable Lithium Cell. /

Fie a3k
Consignor
Address

Post Code

B
Approver:
R

Title:

%)
Compiler:

T

Checker:

* % (2%

fE 1 FENf (Vice chief engineer)
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Name of Test

WAZRIAFEERT

Standard requirement or The

R 4R

AR ki

HiE

No. Clauge Numbéraf: Standard Test Result | Conclusion | Remark
ltems
A AR bRET
s ; BES ST/SG/AC. LO/T1/Rev. 7 38,3 U4RT W %
1 Iﬁlﬁﬁm 1£\1--| ( I.“I‘_.\L\ \.uk Tl fLusé“ l _ i
> N Manual of Tests and Criteria See Appendix 1 i ind
Altitude ST/SG/AC. 10/11/Rev. 7 Seetion 383 Test T1 | Passed
simulation CERE
Wt Cals P HEF
3 Wik ST M0/ Hev, 7 38,3 BliaT2 TR e
2 R Li Wanual of Tests ::n\l i:riu.-r‘i:url }?;:,lif;pjmi;x 2 ks
Thermal test ST/SG/AC. L0/1L/Rev. 7 Section 38,3 Test 12 | s
Passed
WA GBI ERET
R MY STASGAAC 10711/ Rev, T 38,3 BEETY W e 3
3 " _ UN Manual of Tests and Criteria See Anpendix 3 f}'{?}
Vibration ST/SG/AC. 10/11/Rov. 7 Scction 28.3 Test T8 | pRencE Poscad
WO IR €t T bt T
. HEE STASE/AC 10/1 1/ Rev, T 28,3 TLBETY WL 4 4
4 N-EE‘ UN Manual of Tests and Criteria Spe .-'\p;)ondix 1 ﬁ%\ﬁ
Shock ST/SG/AC. 10/11/Rev. 7 Secuion 38.3 Test T4 Pancad
e b Ak iE T
WEE ST/SGAAC, 10/11/Rev. 7 38,3 X43TH W% 5
5 HHELEH UN Minuatl of Tests and Criteria SP:'AI Appendix 5 S
External short |sv/so/ac. 10/11/Rev. 7 Section 28,3 Test i ' T
; : B Passed
circuit .3
A ORI MERE T
i ) ST/SG/AC. 10/11/Rev. 7 38,3 1l4ET6 WX 6
6 UN Manual of Tests and Criteria See Appendix 6 -A‘.Hﬂ-
Impact ST/SGAAC. 10/ 11 /Rev. T Seetion 383 Test A ] [1,_‘ L o
- das55e(
A GRS P bRET
; HED ST/SG/AC, TO/11/Rov, 7 38,3 BT W 7
1 1SN o i St S ol i A
7 5 UN Manual of Tests and Criteria See Appendix 7 o
Forced discharge |sp/se/ac 10/11/ev. 7 Section 28,3 Test . ) Prccail
. assed
This space intentionally lelt blank
g Ve alE|
R IRIE LM _ FREEIRIE: 20C-23°C  FREG /%
Test Environment Ambient temperature:20°C-23C;Ambient humidity:/%
Condition
EE 3
Test Item
o QORI A
N &y S gA %
Subcontracted Test s xkx | 2F / o /
Condition Subcontracted | Name Post Code
Laboratory Huhk / w1 y
Address Tel
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5% 1 RRARE A | LR
No. Name of Test Items Al titude simulation
Fox S BB A RIE AT Before RIE /S After A | BASE| e
%5 Sample Status % | FHLE| KE | FBLE | Mass Loss| Residual |FLE
Sample Mass ocv Mass ocVv OCV | Other
No. /g AY g AY %o 1% Event
001 | oot | a4.5381 | 416 | 44.5381 | 4.16 0. 00 100.00 | ©
002 | eiicmaml | 442120 415 | 42122 | 415 0.00 | 100.00 | ©
008 | joirrrrn s | 44,3512 117 | 44.3507 | 4.16 0. 00 9.76 | o
004 | jqeremERL o | 443016 | 415 | 443022 [ 414 0. 00 9.76 | o
005 | ilcmEese | ogq5208 | 416 | 44.5206 | 4.16 0.00 | 100.00 | ©
006 | jcwmemh  Tage307 [ 415 | 446311 | 4.14 0. 00 99.76 | ©
007 | pelClcRekt R, 1706 R M7 | 44.1788 [ 4.17 0.00 | 100.00 | ©
008 | poaorERL | 443608 | 417 | 44.3604 | 4.17 0. 00 100.00 | ©
009 | aemERL 44,1865 15 | 44.1865 | 4.15 0. 00 100.00 | ©
010 | pooomaml | 44.3661 | 415 | 44.3649 | 4.15 0. 00 100.00 | ©
j\_}‘:!: I.e This space intentionally

left blank

£3i. L V-RA D-ARAK R-2LE F-R K 0-R#H. RMA. LMK, R ALK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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B% : BRAE A | A
No. Name of Test Items Thermal test
Ha |  maws [ Befoe RBE Aer | g5 x| 4w E Lo
%5 Sample Status RE | FF¥LE RZ Fr 344, /& | Mass Loss| Residual | L&
Sample Mass ocv Mass OoCV oCV |Other
No. g Vv g N % /%  |Event
001 | oyere s s | 44.5381 16 | 44.5357 | 4.11 0. 01 98.80 | ©
002 | qiremERL 442122 | 415 | 44.2091 | 407 0. 01 98.07 | ©
003 | gilemERl | 4403307 | 416 | 44.3487 | 4.09 0. 00 98.32 | o
004 | |idesmERl | 44,3002 | 414 | 442093 | 4.07 0. 01 98.31 | o
005 | jeyeriERil | 44.5206 | 416 | 445177 | 4.09 0. 01 98.32 | 0
006 | pprorvoanaidd SN ARGE1 1 414 | 44.6279 [ 4.08 0.01 98.55 | o
007 | gl SSlllaaalree I8 4500 | 441733 B 4.09 0. 01 98.08 | o
008 | AR, | g485604 [ 4. 170[ 44,3590 [ 4.10 0.00 | 98.32 | o
000 | jplraCERRl 441865 | 4.15 | 44.1840 [ 4,08 0. 01 98.31 | o
010 | plressin 443649 [ 415 | 443631 [ 4.07 0.00 | 98.07 | o

o == et e fThis space intentional ly
» L W
h bir lef't blank

&ix. L V-RA DRk R-2kE F-AK 0-Riik. RRA. LK. LR, ALK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage.No Venting,
No Disassembly,No Rupture & No Fire.




LAl T AR AT PR3

w4 -

M &3

Shanghai Institute of Chemical Industry
Testing Co., Ltd. Test Report— Appendix 3

NO. 1121120973

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

5/10

5% 5 BRAE L4 | K

No. Name of Test ltems | Vipration

KIBHT Bef KB Af "

#‘?u Mok A RIEA] Before RIEE After FisHk 4, JE i)
%5 Sample Status & FROE| BT F34d1, /& | Mass Loss | Residual | L&
Sample Mass ocv Mass oCcVv oCcVv Other

No. /g Y /g Y, 1% /% Event

001 | |yiioe®iil o |44.5357| 4.1 | 44.5363 | 4.10 0.00 99. 76 0

002 | gedomERL 1442001 [ 4.07 | 44.2097 [ 4.07 0.00 | 100.00 | o

003 | o OCEERL 43487 | 409 [ 44.3092 | 409 0.00 | 100.00 | o

ully charged
: ICYCHE A el / . ' " / ‘ f 7
004 O Fuils e | 1942893 <4000 44, 3002 4.07 0. 00 100. 00 0
ICYCsg 4= felt L Ad E195 : 76
005 e R ded | 445177 | 4,09 | 44.5185 | 4.08 0. 00 99. 76 0
. 250YC5E A AL 1y y L
006 | yacve Futly charged | 446279 | 4.08 44. 6282 4.08 0.00 100. 00 0
007 | L ACEEEL fgg 1753 [ 409 [ 44.1761 | 4.09 0.00 | 100,00 | ©
25CYCRE AT | nE ac
008 | ,scve Fully charged. | 44:3590 | 4. 10 44. 3590 4.10 0.00 100. 00 0
009 | . HOCEEEL g 1840 | 408 | 44.1844 | 4.08 0.00 | 100.00 | o
25CYC y charged

01p | L RoicmeRl | 44965 L. 07 11.3629 | 4.07 0. 00 100. 00 0
s e |This space intentionally
)' e left blank
ks L-ih V-URA D-MRAR R-AKAL F-RK O-Ri#H. RRA. AR, R, LAKX.
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F5 1 R A B LAk shiti
No. Name of Test Items Shock
N N ~ bl L 1 .
54T Befor ) After .
B | HaRE AT D R Aler | i |4 RE | e
=] ey T L=J i
%5 Simnle Stati ¥ | FLE| RE FF34W,/E | Mass Loss | Residual | FLE
b e slatus
Sample i Mass ocv Mass oCcVv ocv Other
No /g N /g AY % /%% Event
1CYCHE A= AL T . —ar
001 | jorcumiit e | 44.5363 | 4.10 [ 44.5353 | 4.10 0. 00 100.00 | ©
: LCYCSE A FEME SRE o 90c -
002 | jovc Fully charged | 44-2097 [ 4.07 44,2091 | 4.07 0. 00 100.00 | o
: CYC5E 4 76 | e - (
UU-.JD eye |-”]]>. charged 4'1. P ) . UJ A, -5‘1 8-5 "1. {).] {} ”U l{}“ UU 9]
1CYC5E A FatlL A4 0N - 14 9 -
004 | eve e haned | 343002 407 44,2994 | 4,07 0. 00 100.00 | ©
W b I
005 | sl | 445185 408 | 44.5176 | 4.07 0. 00 99. 75 0
006 | sseporaat o | 446282 4.08 | 44.6273 | 4.08 0.00 100.00 | o
2ACYCHE A Al s s
007 | plxyomERl | 44761 | 4.09 | 44.1751 | 4.09 0. 00 100.00 | ©
25CVCTE B Al % = =
008 | sscacrerss b |waafi3590 |5 4, 1095 (4443582 |5 4. 09 0. 00 99. 76 0
009 | ppacERl | 441844 408 | 441833 | 4.07 0. 00 99.75 | o
010 g e 14.3629 | 4.07 14. 3616 07 0. 00 00. 0
oo S TR T 4. 07 44.3616 | 4.07 ). 0 100.00 | ©
g AThis space intentionally
)~ el left ;ll.mk
&iE. L V-iRA D-ARIR R-2E F-RK 0-A#E. RRR. LMK, LK, AEK,

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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5 5 A B & AR Y1
No. Name of Test Items External short circuit
Has kA sl AR
Sample No. Sample Status Max. [-.xlcrl'n.n“lc'i'cmpcralu.-c R
001 s T 131.6 0
004 l('\'tl‘t‘!\;f;Il,.[ljj‘{i.;.'n.l:.;:-.wi 122.7 Y
o 1t\'rl't-?-:f;If;lzf‘:ﬂi.}.i=lrl-u= d 123.5 0
005 J"J(fl](?\(] I”i :-h .fﬁ,lf:'- ged 125.6 0
007 B i Y 125.8 0
BVt e 2
008 2503 Putly. dharie 127.3 0
009 25(‘.32‘( ;Lﬁxr:h:}:m 123. 1 0
P
010 25(_1\?(?-'5 ly Ifs‘;élltf"!;l'-i 128. 8 O
B4 This space il::](;‘;:llhinlldll_\' lef't

Zix: D-FRR R-2RZ FAK O-Rfigik. AKX, LA,
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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A5 i BasA LAk | il
No. ' Name of Test [tems Impact
s Hak A HERERHEL PR 3
Sample No. Sample Status i l.-,xternlalijl'cm perature Other Event
/
611 lC‘."lLE‘\::E;J"f?jifﬁ]lll"i ty 20.8 0
012 I(‘YIL'E.- &;O‘aii"di;lrﬂ ty 20.2 0
014 e S s i 22,3 0
016 25(?;?\;1 ?(szl Ty 91.2 0
017 25(?‘\?’{‘(1\;:(;] :c:_']ii;ﬁl ty 22.0 0
g 2aiipghjﬁxiit;1y 2l. 1 0
019 25rli'5rc \.:‘;)rrf!i".;;t{:a ty 20.9 0
020 25CYC 50%78 5t 9211 o

25CYC 50% Capacity

LR 40T

This space intentionally left
blank

&ii: D-FRAK F-ALK 0-RfEKR. RAK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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5 : RMRE LA | il
No. Name of Test [tems Forced discharge
}};f_uau%.g_ *%uun-'{k,ié

Sample No.

Sample Status

430, %

Other Event

1CYCHE A 0L

021 1CYC Fully discharged 0
022 LCYC 1}5;?’:.[IJ_‘:F:Tiji‘i_'lll]zlt'gf=fl v
023 10YC 1[E i]YIr lt ‘j;ijiizlli rged 0
024 Leye 1{5;?'1[‘1'1\'«:5 ?J\-iffrfrl%ar'a:r«i P
025 10YC l{g;?']f iJ\L ?(irii'-r[%at‘;t“ d &
026 10ye lr(irltlr\h ?ri%‘ligin‘g(- d o
027 1CYC 1:5?‘1(‘1{? :}; Pfllul rged 5
028 10YC IIE;?IICI}_\F :T;:lf:,iul-ltii rged 0
029 1CYC 112:.:?5 :Tirii_‘?::a rged %
030 1CYC ii?lrlixb ‘:I]\]TJ:\‘ ;Ei] rged =
031 25( \{i]{lr; 1:L Ti{i}l{lr_ﬁ! rged e
032 95 y(:—;{l?]{ r_&i ‘ji“[Ji\r['-lhla rged B
e
033 9 5(~\-{5'}£;?1f"11_\-h .liiji:li%j rged v
034 -_,_a5{-y[;F;:n(:]j\‘l'if;:iﬁ'lllil!‘Rf‘fl ’
035 2;‘,(1\'(?5;?‘1{..]‘:\]; J[Iri}%((:lil::n‘gorl 0
036 25CY( —}Ta:lili[ j._{l:lﬁil }itla rged ©
037 25( ‘Y{? ?1:!(\1’:. ?;Hilti rged 0
038 25( \(5[(1?1(‘1‘\:'“ jffinfr:[llii rged ©
039 .21[\(2;{11\1[1:“ f; itjr:llllial‘gF‘d 0
040 25CYCHEA T O

25CYC Fully discharged

&ix: D-FRIR F-AL K 0-AfFik. AKX,

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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